

Pomalidomide

Martha Q. Lacy and Arleigh R. McCurdy

Division of Hematology, Mayo Clinic, Rochester, MN

This spotlight review focuses on the second-generation immunomodulatory drug pomalidomide, which was recently approved by the US Food and Drug Administration. This drug was approved for patients with multiple myeloma who have received at least 2 prior therapies, including lenalidomide and bortezomib, and have demonstrated disease progression on or within 60 days of completion of the last therapy. This review focuses on the clinical trial data that led to approval and provides advice for treating physicians who are now prescribing this drug for patients. (*Blood*. 2013;122(14):2305-2309)

Introduction

Therapy for multiple myeloma (MM) is evolving. Thalidomide and lenalidomide have proven roles in the treatment of both newly diagnosed and relapsed MM.¹⁻⁵ The introduction of novel agents has resulted in improvement in median survival.⁶ However, once patients are no longer responsive to immunomodulatory drugs (IMiDs) and bortezomib, prognosis is poor.⁷ Consequently, new agents are needed. Pomalidomide, the newest IMiD, was designed to be more potent and less toxic than thalidomide and lenalidomide. The US Food and Drug Administration approved the drug in February 2013 for patients with MM who have received at least 2 prior therapies, including lenalidomide and bortezomib, and have demonstrated disease progression. In this review, we discuss the clinical experience to date with pomalidomide in MM (Table 1).

Recently, the protein cereblon was identified as a target of thalidomide,¹⁹ and its presence appears to be important for IMiD response.^{16,20} Cereblon is a highly conserved E3 ligase protein,²¹ and IMiD activity in myeloma may depend on its expression. It has been shown to be a binding target for thalidomide,¹⁹ lenalidomide, and pomalidomide.²¹ Decreased cereblon mRNA expression has been correlated with lenalidomide resistance. Interestingly, pomalidomide appears to remain effective in lenalidomide-resistant cells.²¹ Cereblon expression by gene-expression profiling was evaluated in 53 patients with relapsed/refractory MM treated with pomalidomide and dexamethasone.²² Cereblon expression predicted both progression-free survival and overall survival. The mechanism of resistance to IMiDs is not known; however, this study suggests a threshold level of cereblon expression is required for response to IMiD therapy.

Mechanism of action

Although the antiangiogenic effects are what generated the initial interest in IMiDs,⁸ it is not clear how much this contributes to their antimyeloma effects.⁹ IMiDs exert their anticancer effects in several other ways, including impeding cytokine production, immunomodulation, and interaction with the bone marrow and tumor microenvironment. Direct cytotoxic effects have also been shown by IMiDs, including the inhibition of nuclear factor κ -B and apoptosis induction via the caspase 8/death receptor pathway.¹⁰ Immunomodulatory mechanisms include cytotoxic T-cell stimulation^{11,12} and increased natural killer cell activity.^{13,14} The antiinflammatory effects of pomalidomide have been demonstrated by its ability to inhibit cyclooxygenase-2 production and prostaglandin generation in lipopolysaccharide-stimulated monocytes.¹⁵

The proliferation and survival of myeloma cells is largely unaffected by thalidomide, whereas lenalidomide and pomalidomide cause both cell-cycle arrest and apoptosis.¹⁶ Specifically, they induce cell-cycle arrest by P21 WAF (cyclin-dependent kinase inhibitor 1) activation independently of P53.¹⁷ This suggests the possibility of using these agents to treat P53-mutated malignancies.

Lytic bone disease is a major cause of morbidity in patients with MM, and most patients will have bone involvement at some point in their disease course. Importantly, pomalidomide downregulates the transcription factor PU.1, resulting in reduced osteoclast production and differentiation.¹⁸

Phase 1 studies

An open-label dose-escalation (1, 2, 5, and 10 mg) phase 1 trial established pomalidomide as being well tolerated in doses ranging from 1 to 5 mg/d continuously²³ or on alternate days²⁴ with response rates (> partial response [PR]) of 51%. The MM-002 trial was a phase 1, dose-escalation study to determine the maximum tolerated dose (MTD) of pomalidomide given for 21 of 28 days per cycle in patients with relapsed and refractory myeloma.²⁵ The patient population was heavily pretreated with a median of 6 prior regimens, including bortezomib and lenalidomide. Dexamethasone was added in 22 patients for suboptimal responses. Among the 38 patients treated, responses of PR or better were seen in 21% and minor response or better in 42%. Because there were 4 dose-limiting toxicities (grade 4 neutropenia) at 5 mg/d, the MTD was 4 mg/d. This study determined the dose of 4 mg daily for 21 of 28 days as the recommended dose.

Phase 2 studies

A series of phase 2 studies conducted at the Mayo Clinics (Phoenix/Scottsdale AZ, Jacksonville FL, and Rochester MN) used doses of 2 mg and 4 mg continuously for 28 days with dexamethasone 40 mg

Table 1. Pomalidomide trials in multiple myeloma

Trials by Reference	Patient population	N	Regimen/dose	ORR (%)
Phase 1 trials				
23	Relapsed	24	Pom dose escalation MTD 2 mg 28/28	54
24	Relapsed	20	Pom ± dex MTD 5 mg QOD 28/28	50
25	RR/MM	38	Pom ± dex MTD 4 mg 21/28	25
Phase 2 trials				
31	Len/Btz ref	120	Pom ± dex, 4 mg, 21/28	25
26	Rel, 1-3 reg	60	Pom/dex 2 mg, 28/28	63
28	Len ref	34	Pom/dex 2 mg, 28/28	47
30	Len/Btz ref	43	Pom/dex 4 mg, 21/28	30
		40	Pom/dex 4 mg, 28/28	47
29	Len/Btz ref	35	Pom/dex 2 mg, 28/28	49
		35	Pom/dex 4 mg, 28/28	43
27	Len ref, 1-3 reg	60	Pom/dex 4 mg, 28/28	38
	Len ref	120	Pom/dex 4 mg, 21/28	23
32	RR/MM	52	Cl/ Pom ± dex, 4 mg, 21/28	60
Phase 3 trials				
34	RR/MM	302	Pom/dex 4 mg, 21/28	31
		153	HiDex 40 mg (≤75 y) 20 mg (>75 y) D 1-4, D 9-12, D 17-20	15
Combination regimens				
37	RR/MM	21	Pom 1-4 mg/d D 1-14 Btz 1-1.3 mg/m ² D 1, 4, 8, 11 Dex 20 mg/d D 1 and 2, D 4 and 5, D 8 and 9, D 11 and 12	72
38	RR/MM	32	Pom and Car dose escalation MTD: carfilzomib 20/27 mg/m ² Pom 4mg D 1-21 Dex 40 mg weekly	50
39	RR/MM	10	Pom 2, 3, or 4 mg for 21/28 D PLD 5 mg/m ² IV on D 1, 4, 8, 11 Dex 40 mg IV weekly MTD: not reached	43
40	RR/MM		Pom dose escalation MTD 2.5 mg 28/28 Cyclophosphamide 50 mg QOD Prednisone 50 mg QOD	54

Abbreviations: 21/28, 21 days of a 28-day cycle; 28/28, 28 days of a 28-day cycle; Btz, bortezomib; D, days; dex, dexamethasone; HiDex, high-dose dexamethasone; Len ref, lenalidomide, refractory; Len/Btz ref, lenalidomide and bortezomib refractory; MTD, maximum tolerated dose; N, number of patients; ORR, overall response rate; PLD, pegylated doxorubicin; Pom, pomalidomide; QOD, every other day; Rel, 1-3 reg, relapsed with 1-3 prior regimens; RR/MM, relapsed refractory multiple myeloma.

once a week. In the first Mayo Clinic trial, responses of PR or better were seen in 63% of patients treated with 2 mg daily.²⁶ The median duration of response was 21 months, and median progression-free survival was 13 months.²⁷ This group of patients was less heavily pretreated than subsequent cohorts. Follow-up trials in lenalidomide-refractory patients using pomalidomide 2 mg²⁷ and 4 mg²⁸ daily showed responses of PR or better in 32% and 38% of patients, respectively. Among patients refractory to both lenalidomide and bortezomib,²⁹ responses of PR or better were seen in 26% of the patients treated with 2 mg daily and in 29% of those treated with 4 mg daily. A subsequent study used pomalidomide 4 mg for 21 of 28 days with weekly dexamethasone in a population of lenalidomide-refractory patients with a response rate of 23%.²⁷ An analysis of 345 patients enrolled in the Mayo Clinic studies suggested the strongest predictors of response and survival were the number and type of prior regimens.²⁷ Toxicity in all of these trials was manageable and consisted primarily of neutropenia and fatigue.

The IFM 2009-02 phase 2 pomalidomide study by the French Intergroup³⁰ is a randomized phase 2 study comparing different dosing schedules of pomalidomide and low-dose dexamethasone in dual refractory MM patients. Eighty-four patients with relapsed MM who were refractory to both bortezomib and lenalidomide were randomized to receive pomalidomide 4 mg for 21 of 28 days or 4 mg continuously with weekly dexamethasone. Overall response rates did not appear to be dose dependent, being 35% and 34%, respectively. They also found little difference in toxicity between the 2 dose schedules.

Results of the phase 2 portion of the MM-002 trial have been presented.³¹ Patients were randomized to receive pomalidomide alone (4 mg/d, days 1–21 of 28-day cycle) or pomalidomide with low-dose dexamethasone (40 mg/wk). Two hundred and twenty-one patients were randomized, 108 to the pomalidomide alone arm and 113 to pomalidomide and dexamethasone. Responses (≥PR) were seen in 34% of the combination group and in 15% of the

pomalidomide-alone arm, with median progression-free survival of 4.6 months and 2.5 months.

At least 1 study suggests that the addition of clarithromycin may enhance antimyeloma activity of pomalidomide and dexamethasone.³² The ClaPD trial is a phase 2 study of 100 patients with heavily pretreated relapsed myeloma who were treated with clarithromycin 500 mg twice daily, pomalidomide 4 mg on days 1-21 of a 28-day cycle, and dexamethasone 40 mg weekly.³² The overall response rate (\geq PR) was 53.6%, with 21.6% of patients achieving very good partial response. Median progression-free survival was 82 months.

Phase 3 study

The MM-003 trial is a large multicenter randomized phase 3 trial that compares pomalidomide and low-dose dexamethasone with high-dose (HD) dexamethasone in 455 patients with MM refractory to lenalidomide and bortezomib.³³ Patients were randomized to receive pomalidomide 4 mg daily for 21 of 28 days and dexamethasone 40 mg weekly vs dexamethasone 40 mg on days 1-4, 9-12, and 17-20 of a 28-day cycle. Benefit was seen in progression-free survival, with a median of 3.6 months in the pomalidomide-dexamethasone arm vs 1.8 months³⁴ with dexamethasone alone. There was a trend toward improved overall survival, with median overall survival not reached (11.1-NE) in the pomalidomide-dexamethasone arm vs 7.8 (5.4-9.2) months, $P = .53$, in the HD arm.³⁴ Overall responses rates ($>$ PR) were seen in 31% of those in the pomalidomide-dexamethasone arm vs 15% of those in the HD arm.³⁴ This benefit was seen even in patients with high-risk cytogenetics.³⁵ Poor renal function (baseline creatinine clearance $<$ 60 mL/min) did not impact efficacy or safety of the regimen.³⁶

Combination regimens

The MM-005 trial is a phase 1 trial of a combination of pomalidomide, bortezomib, and dexamethasone in patients with relapsed and/or refractory MM.³⁷ Each cohort received 21-day cycles of pomalidomide 1-4 mg/d on days 1-14; bortezomib 1-1.3 mg/m² on days 1, 4, 8, and 11; and dexamethasone 20 mg/d on days 1 and 2, days 4 and 5, days 8 and 9, and days 11 and 12. An expansion cohort was enrolled at the MTD; 21 patients were enrolled. Among the 18 evaluable patients, the overall response rate ($>$ PR) was 72%.³⁷ The maximum planned dose of pomalidomide 4 mg/d on days 1-14; bortezomib 1.3 mg/m² on days 1, 4, 8, and 11; and dexamethasone 20 mg on days 1 and 2, days 4 and 5, days 8 and 9, and days 11 and 12 of a 21-day cycle has now been incorporated into the MM-007 phase 3 trial that is comparing pomalidomide, bortezomib, and dexamethasone with bortezomib and dexamethasone in relapsed, refractory MM.

The combination of carfilzomib and pomalidomide with dexamethasone was studied in a multicenter phase 1/2 trial.³⁸ Treatment consisted of 28-day cycles of oral pomalidomide once daily on days 1-21; intravenous (IV) carfilzomib over 30 minutes on days 1, 2, 8, 9, 15, and 16; and oral or IV dexamethasone 40 mg on days 1, 8, 15, and 22. Carfilzomib was initiated at 20 mg/m² for cycle 1, days 1 and 2 at all dose levels. The MTD was established as the starting dose level (carfilzomib 20/27 mg/m², pomalidomide 4 mg, dexamethasone 40 mg). Among 30 evaluable patients, responses of PR or better were seen in 50%.

The combination of pomalidomide, dexamethasone, and pegylated liposomal doxorubicin is currently being evaluated in a phase 1/2 study of patients with relapsed or refractory MM. Pomalidomide was given at doses of 2, 3, or 4 mg in 3 cohorts of 3 patients for 21/28 days. Pegylated liposomal doxorubicin was given at 5 mg/m² IV on days 1, 4, 8, and 11. Dexamethasone 40 mg IV was also given on days 1, 4, 8, and 11. MTD has not been reached, with no dose-limiting toxicities after the first 10 patients. Seven patients were evaluable for efficacy, with 3 patients reaching PR, 2 reaching minor response, 1 reaching stable disease, and 1 reaching progressive disease.³⁹

Pomalidomide has been combined with cyclophosphamide and prednisone in a phase 1 study. Pomalidomide was given at doses from 1 to 2.5 mg daily on days 1-28, with cyclophosphamide 50 mg every other day and prednisone 50 mg every other day for days 1-28 for 6 cycles, with subsequent pomalidomide-prednisone maintenance. Fifty-two patients were enrolled at the MTD level of 2.5 mg. Responses of PR or better were seen in 54%.⁴⁰

Pomalidomide therapy in myelofibrosis

Three studies involving the use of pomalidomide in myelofibrosis have been reported.⁴¹⁻⁴³ The first was a multicenter phase 2 randomized study in which 84 patients were assigned to treatment in 1 of 4 treatment arms: pomalidomide (2 mg/d) plus placebo, pomalidomide (2 mg/d) plus prednisone, pomalidomide (0.5 mg/d) plus prednisone, and prednisone plus placebo. Response was assessed using International Working Group criteria.⁴³ Twenty patients met criteria for response in anemia, including 15 who became transfusion independent. There were no responses in splenomegaly.

The second study used low-dose pomalidomide (0.5 mg/d) alone in 58 Mayo Clinic patients.⁴¹ In this study, anemia response was documented only in the presence of JAK2V617F (24% vs 0%). As was the case in the aforementioned multicenter study, pomalidomide had limited activity in reducing spleen size.⁴¹ The third study tested the safety and efficacy of doses larger than 2 mg/d in 19 subjects.⁴² Dose-limiting toxicity was myelosuppression at 3.5 mg/d, and the MTD was established at 3 mg/d.

Pomalidomide in special populations

The MM-003 trial established that pomalidomide is safe and well tolerated in myeloma patients with moderate renal failure (clearance $<$ 60 mL/min),³⁶ but no data are available for patients with severe renal failure. The MM-008 trial is currently accruing and should address these questions in this population. No data are available regarding dosing, safety, or efficacy in patients with liver failure. There are no data regarding pomalidomide use in pediatric patients.

Toxicity

The major toxicity described in pomalidomide myeloma trials is neutropenia. Grade 3-4 neutropenia is reported in 26%-66% of patients and is affected by dose (2 mg or 4 mg) as well as the number of prior treatment regimens.²⁶⁻²⁹ Thrombocytopenia and anemia are also common side effects of therapy. However, grade 3

toxicity is seen in only 13% of patients and grade 4 is seen in 17% of patients.²⁷

Nonhematologic toxicities are uncommon.²⁷ Fatigue is the most commonly reported adverse effect, with 62% of patients experiencing any fatigue and 8% experiencing fatigue of grade 3 or higher.²⁷ The incidence of thromboembolic events in patients treated with pomalidomide is similar to that in patients treated with the other IMiDs. Venous thromboembolism occurred at a rate of 3% in the 345 patients studied at the Mayo Clinic²⁷ and in 2% of the 221 patients in the MM-002 trial.³¹ Prophylactic treatment with aspirin is a reasonable strategy for preventing thromboembolic complications in these patients and has been successfully used in pomalidomide clinical trials to date.^{26,28,29} The risk of neuropathy has varied from zero to 33%,^{25,27,30} but these data are confounded by preexisting neuropathy in these heavily pretreated populations. Infections were seen in 12% of patients,²⁷ primarily pneumonia, which was seen in 10% of patients.²⁷ Acute noninfectious pulmonary toxicity has been described in 2 patients.⁴⁴ This injury seems to respond to corticosteroids, and reintroduction of pomalidomide has been successful. Among the trials reported to date, a second primary malignancy has only been reported in 3 of the 345 patients enrolled in the Mayo Clinic trials,²⁷ a rate that is not higher than would be expected in this population.

Although similar, there are important differences between pomalidomide and the other IMiDs. Like thalidomide and lenalidomide, pomalidomide is oral and responses occur rapidly. Although lenalidomide is less myelosuppressive than many chemotherapeutic agents, there is a subset of myeloma patients who are sensitive to the myelosuppressive effects of lenalidomide and have trouble tolerating even very low doses. Such patients tend to respond well to

pomalidomide, suggesting less myelosuppressive effects. Pomalidomide induces less constipation, asthenia, and neuropathy than thalidomide. Finally, skin rash is commonly seen with lenalidomide and thalidomide but rarely seen with pomalidomide.

Conclusions

Pomalidomide is the third immunomodulatory agent to have significant activity in MM. Available data suggest that efficacy and toxicity are similar at the 2-mg and 4-mg dose levels. Pomalidomide is well tolerated, with minimal toxicity, features important for a drug that is targeted for heavily treated, multiply relapsed patients. It has shown impressive results in patients who are refractory to lenalidomide and bortezomib. Studies using pomalidomide in combination with other active drugs are ongoing.

Authorship

Contribution: M.Q.L. wrote the manuscript; and A.R.M. edited the manuscript.

Conflict-of-interest disclosure: M.Q.L. has received funding for clinical trials from Celgene. The remaining author declares no competing financial interests.

Correspondence: Martha Q. Lacy, Mayo Clinic, 200 First St SW, Rochester, MN 55905.

References

- Dimopoulos M, Spencer A, Attal M, et al: Multiple Myeloma (010) Study Investigators. Lenalidomide plus dexamethasone for relapsed or refractory multiple myeloma. *N Engl J Med*. 2007;357(21):2123-2132.
- Rajkumar SV, Gertz MA, Lacy MQ, et al: Thalidomide as initial therapy for early-stage myeloma. *Leukemia*. 2003;17(4):775-779.
- Rajkumar SV, Jacobus S, Callander NS, et al; Eastern Cooperative Oncology Group: Lenalidomide plus high-dose dexamethasone versus lenalidomide plus low-dose dexamethasone as initial therapy for newly diagnosed multiple myeloma: an open-label randomised controlled trial. *Lancet Oncol*. 2010;11(1):29-37.
- Singhal S, Mehta J, Desikan R, et al: Antitumor activity of thalidomide in refractory multiple myeloma. *N Engl J Med*. 1999;341(21):1565-1571.
- Weber DM, Chen C, Niesvizky R, et al; Multiple Myeloma (009) Study Investigators: Lenalidomide plus dexamethasone for relapsed multiple myeloma in North America. *N Engl J Med*. 2007;357(21):2133-2142.
- Kumar SK, Rajkumar SV, Dispenzieri A, et al: Improved survival in multiple myeloma and the impact of novel therapies. *Blood*. 2008;111(5):2516-2520.
- Kumar SK, Lee JH, Lahuerta JJ, et al: Risk of progression and survival in multiple myeloma relapsing after therapy with IMiDs and bortezomib: a multicenter international myeloma working group study. *Leukemia: official journal of the Leukemia Society of America*. *Leukemia Research Fund, UK*. 2012;26(1):149-157.
- D'Amato RJ, Loughnan MS, Flynn E, Folkman J: Thalidomide is an inhibitor of angiogenesis. *Proc Natl Acad Sci USA*. 1994;91(9):4082-4085.
- Kumar S, Greipp PR, Haug JL, Gertz MA, Blood E, Rajkumar SV: Correlation of bone marrow angiogenesis and response to thalidomide dexamethasone in multiple myeloma. *J Clin Oncol (Meeting Abstracts)*. 2006;24(18_suppl):7621.
- Mitsiades N, Mitsiades CS, Poulaki V, et al: Biologic sequelae of nuclear factor-kappaB blockade in multiple myeloma: therapeutic applications. *Blood*. 2002;99(11):4079-4086.
- Corral LG, Haslett PA, Muller GW, et al: Differential cytokine modulation and T cell activation by two distinct classes of thalidomide analogues that are potent inhibitors of TNF-alpha. *J Immunol*. 1999;163(1):380-386.
- Haslett PA, Corral LG, Albert M, Kaplan G: Thalidomide costimulates primary human T lymphocytes, preferentially inducing proliferation, cytokine production, and cytotoxic responses in the CD8+ subset. *J Exp Med*. 1998;187(11):1885-1892.
- Davies FE, Raju N, Hideshima T, et al: Thalidomide and immunomodulatory derivatives augment natural killer cell cytotoxicity in multiple myeloma. *Blood*. 2001;98(1):210-216.
- Reddy N, Hernandez-lizaliturri FJ, Deeb G, et al: Immunomodulatory drugs stimulate natural killer-cell function, alter cytokine production by dendritic cells, and inhibit angiogenesis enhancing the anti-tumour activity of rituximab in vivo. *Br J Haematol*. 2008;140(1):36-45.
- Ferguson GD, Jensen-Pergakes K, Wilkey C, et al: Immunomodulatory drug CC-4047 is a cell-type and stimulus-selective transcriptional inhibitor of cyclooxygenase 2. *J Clin Immunol*. 2007;27(2):210-220.
- Zhu YX, Kortuem KM, Stewart AK: Molecular mechanism of action of immune-modulatory drugs thalidomide, lenalidomide and pomalidomide in multiple myeloma. *Leuk Lymphoma*. 2013;54(4):683-687.
- Escoubet-Lozach L, Lin IL, Jensen-Pergakes K, et al: Pomalidomide and lenalidomide induce p21 WAF-1 expression in both lymphoma and multiple myeloma through a LSD1-mediated epigenetic mechanism. *Cancer Res*. 2009;69(18):7347-7356.
- Anderson G, Gries M, Kurihara N, et al: Thalidomide derivative CC-4047 inhibits osteoclast formation by down-regulation of PU.1. *Blood*. 2006;107(8):3098-3105.
- Ito T, Ando H, Suzuki T, et al: Identification of a primary target of thalidomide teratogenicity. *Science*. 2010;327(5971):1345-1350.
- Zhu YX, Braggio E, Shi CX, et al: Cereblon expression is required for the antimyeloma activity of lenalidomide and pomalidomide. *Blood*. 2011;118(18):4771-4779.
- Lopez-Girona A, Mendy D, Ito T, et al: Cereblon is a direct protein target for immunomodulatory and antiproliferative activities of lenalidomide and pomalidomide. *Leukemia*. 2012;26(11):2326-2335.
- Schuster SR, Kortuem KM, Zhu YX, et al: Cereblon expression predicts response, progression free and overall survival after pomalidomide and dexamethasone therapy in multiple myeloma. *ASH Annual Meeting Abstracts*. 2012;120(21):194.
- Schey SA, Fields P, Bartlett JB, et al: Phase I study of an immunomodulatory thalidomide analog, CC-4047, in relapsed or refractory multiple myeloma. *J Clin Oncol*. 2004;22(16):3269-3276.
- Streety MJ, Gyertson K, Daniel Y, Zeldis JB, Kazmi M, Schey SA: Alternate day pomalidomide retains anti-myeloma effect with reduced adverse

- events and evidence of in vivo immunomodulation. *Br J Haematol*. 2008;141(1):41-51.
25. Richardson PG, Siegel D, Baz R, et al. Phase 1 study of pomalidomide MTD, safety, and efficacy in patients with refractory multiple myeloma who have received lenalidomide and bortezomib. *Blood*. 2013;121(11):1961-1967.
 26. Lacy MQ, Hayman SR, Gertz MA, et al. Pomalidomide (CC4047) plus low-dose dexamethasone as therapy for relapsed multiple myeloma. *J Clin Oncol*. 2009;27(30):5008-5014.
 27. Lacy MQ, Hayman SR, Gertz MA, et al. Pomalidomide (CC4047) plus low dose dexamethasone (Pom/dex) is active and well tolerated in lenalidomide refractory multiple myeloma (MM). *Leukemia*. 2010;24(11):1934-1939.
 28. Lacy MQ, Kumar SK, LaPlant BR, et al. Pomalidomide plus low-dose dexamethasone (pom/dex) in relapsed myeloma: long term follow up and factors predicting outcome in 345 patients. *ASH Annual Meeting Abstracts*. 2012;120(21):201.
 29. Lacy MQ, Allred JB, Gertz MA, et al. Pomalidomide plus low-dose dexamethasone in myeloma refractory to both bortezomib and lenalidomide: comparison of 2 dosing strategies in dual-refractory disease. *Blood*. 2011;118(11):2970-2975.
 30. Leleu X, Attal M, Arnulf B, et al. Pomalidomide plus low-dose dexamethasone is active and well tolerated in bortezomib and lenalidomide-refractory multiple myeloma: IFM 2009-02. *Blood*. 2013;121(11):1968-1975.
 31. Jagannath S, Hofmeister CC, Siegel DS, et al. Pomalidomide (POM) with low-dose dexamethasone (LoDex) in patients (Pts) with relapsed and refractory multiple myeloma who have received prior therapy with lenalidomide (LEN) and bortezomib (BORT): updated phase 2 results and age subgroup analysis. *ASH Annual Meeting Abstracts*. 2012;120(21):450.
 32. Mark TM, Boyer A, Rossi AC, et al. ClAPD (clarithromycin, pomalidomide, dexamethasone) therapy in relapsed or refractory multiple myeloma. *ASH Annual Meeting Abstracts*. 2012;120(21):77.
 33. Dimopoulos MA, Lacy MQ, Moreau P, et al. Pomalidomide in combination with low-dose dexamethasone: demonstrates a significant progression free survival and overall survival advantage, in relapsed/refractory MM: a phase 3, multicenter, randomized, open-label study. *ASH Annual Meeting Abstracts*. 2012;120(21):LBA-6.
 34. San-Miguel JF, Weisel KC, Moreau P, et al. MM-003: A phase III, multicenter, randomized, open-label study of pomalidomide (POM) plus low-dose dexamethasone (LoDEX) versus high-dose dexamethasone (HiDEX) in relapsed/refractory multiple myeloma (RRMM). *ASCO Meeting Abstracts*. 2013;31(15_suppl):8510.
 35. Goldschmidt H, Dimopoulos MA, Weisel KC, et al. Pomalidomide plus low-dose dexamethasone (POM + LoDEX) versus high-dose dexamethasone (HiDEX) in relapsed/refractory multiple myeloma (RRMM): Impact of cytogenetics in MM-003. *ASCO Meeting Abstracts*. 2013;31(15_suppl):8528.
 36. Weisel KC, Dimopoulos MA, Moreau P, et al. Pomalidomide plus low-dose dexamethasone (POM + LoDEX) versus high-dose dexamethasone (HiDEX) in relapsed/refractory multiple myeloma (RRMM): MM-003 analysis of patients (pts) with moderate renal impairment (RI). *ASCO Meeting Abstracts*. 2013;31(15_suppl):8527.
 37. Richardson PGG, Hofmeister CC, Siegel DSD, et al. MM-005: A phase I trial of pomalidomide, bortezomib, and low-dose dexamethasone (PVD) in relapsed and/or refractory multiple myeloma (RRMM). *ASCO Meeting Abstracts*. 2013;31(15_suppl):8584.
 38. Shah JJ, Stadtmauer EA, Abonour R, et al. A multi-center phase I/II trial of carfilzomib and pomalidomide with dexamethasone (Car-Pom-d) in patients with relapsed/refractory multiple myeloma. *ASH Annual Meeting Abstracts*. 2012;120(21):74.
 39. Berenson JR, Hilger JD, Klein LM, et al. A phase 1/2 study of pomalidomide, dexamethasone and pegylated liposomal doxorubicin for patients with relapsed/refractory multiple myeloma. *ASH Annual Meeting Abstracts*. 2012;120(21):2979.
 40. Palumbo A, Larocca A, Montefusco V, et al. Pomalidomide cyclophosphamide and prednisone (PCP) treatment for relapsed/refractory multiple myeloma. *ASH Annual Meeting Abstracts*. 2012;120(21):446.
 41. Begna KH, Mesa RA, Pardanani A, et al. A phase-2 trial of low-dose pomalidomide in myelofibrosis. *Leukemia*. 2011;25(2):301-304.
 42. Mesa RA, Pardanani AD, Hussein K, et al. Phase 1/2 study of pomalidomide in myelofibrosis. *Am J Hematol*. 2010;85(2):129-130.
 43. Tefferi A, Verstovsek S, Barosi G, et al. Pomalidomide is active in the treatment of anemia associated with myelofibrosis. *J Clin Oncol*. 2009;27(27):4563-4569.
 44. Geyer HL, Viggiano RW, Lacy MQ, et al. Acute lung toxicity related to pomalidomide. *Chest*. 2011;140(2):529-533.